HAG-4415 4" Air Angle Grinder

PART LIST

z
e

PARTS NAME (ENG)

Screw (3*6)

NO.

PARTS NAME (ENG)

<
-

Deflector

31

Adjust Nut (M2)

Motor Housing

32

Adjust Screw

Screw (M6*8)

33

Governor Spring

Dead Handle

34

Governor

Spacer

35

Pendulum

Ball Bearing (626)

36

Roll Pin (3-12mm)

Retaining Ring (C-10)

37

Plunger

OO0 (N[ |d|[w|N|-

Wave Washer (W-10)

38

0-Ring

[y
(=]

Bevel Gear

39

Governor Case

_
[N

Ball Bearing (6202Z7)

40

Valve Pin

_
N

Key (3*13)

41

Steel Ball

_
w

Spindle

42

Valve Spring

-
S

Gasket

43

Valve Ring

=
(1

Retainer

44

Valve

=
o)}

Disc Receiver For 16mm Hole

45

Conical Spring

=
~

Disc Cover

46

Inlet Bushing

=
[ee]

4" Disc 16mm Hole

47

Lock nut

-
O

Washer (M5)

48

Coupling Nut

[y}
o

Cap Screw (M5*15)

49

Valve Housing Incl. Valve Bush

(3]
[

Disc Nut

50

Valve Screw

[3S]
N

Pinion Gear

51

0-Ring

[y}
w

Ball Bearing (6201Z7)

52

Valve Spring

)
o~

Ball Bearing (608)

53

Valve

N
wv

Front Plate

54

Inlet Bushing

[y}
(o)}

Cylinder

55

Valve Pin

[y}
~

Roll Pin (3-6 mm)

56

Throttle Lever

nNo
@

Rotor

57

Roll Pin

[ye]
O

Rotor Blade

58

Spanner

w
(=)

Rear Plate

Rl (RrRrRrRrIN R RrRrIA[BRrRr|RrRr|Rr]Rr|RrRr|Rr[Rr|Rr]|Rr]Rr|Rr]|~Rr]|Rr]|~=]|N -<'2—

59

Pin Wrench

RlRrRr|Rr|Rr|Rr[Rr]RrRr]Rr[RrRr[Rr]|Rr|Rr|Rr[Rr|R[Rr|R[Rr|R[R|N[O|R[R|R|[R] =<

Consumable parts No. 7, 10, 22, 23, 24, 26, 29




